
 

July 8, 2024 

ANDREW ROSS – MANAGER 

THE CONSERVANCY REAL ESTATE GROUP, LLC  

4201 TAYLOR HALL PLACE 

CHAPEL HILL, NORTH CAROLINA 27517 

Subject: Permit No. WQ0044604 

The Conservancy at Jordan 

Lake WWTP 

Reclaimed Water Generation 

and Dedicated Utilization 

System 

Chatham County 

Dear Mr. Ross, 

In response to your permit application request received on July 24, 2023, and subsequent additional 

information received on December 15, 2023, and April 10, 2024, we are forwarding herewith Permit No. 

WQ0044604 dated July 8, 2024, to The Conservancy Real Estate Group, LLC, for the construction and 

operation of the subject reclaimed water generation and dedicated utilization facilities. 

This permit is effective from the date of issuance through December 31, 2030, and is subject to the 

conditions and limitations therein.  The Permittee shall submit a renewal application no later than July 

4, 2030. 

Please pay attention to the monitoring requirements listed in Attachments A and B.  Failure to 

establish an adequate system for collecting and maintaining the required operational information may result 

in future non-compliance.   

This permit can be contested as provided in Chapter 150B of the North Carolina General Statutes 

by filing a Petition for a Contested Case Hearing (Petition) with the North Carolina Office of Administrative 

Hearings (OAH) within 30 calendar days.  Requirements for filing a Petition are set forth in Chapter 150B 

of the North Carolina General Statutes and Title 26 of the North Carolina Administrative Code.  Those 

interested in filing may access additional information regarding the requirements for filing a Petition and 

Petition forms at the OAH website or by calling the OAH Clerk’s Office at (919) 431-3000.  A party filing 

a Petition shall serve a copy of the Petition on the Department of Environmental Quality’s Office of General 

Counsel at 1601 Mail Service Center, Raleigh, NC 27699-1601.  If the party filing the Petition is not the 

Permittee, then the party shall also serve the Permittee pursuant to G.S. 150B-23(a). 

  

https://www.ncleg.gov/EnactedLegislation/Statutes/HTML/ByChapter/Chapter_150B.html
https://www.ncleg.gov/EnactedLegislation/Statutes/HTML/ByChapter/Chapter_150B.html
https://www.ncleg.gov/EnactedLegislation/Statutes/HTML/ByChapter/Chapter_150B.html
http://reports.oah.state.nc.us/ncac.asp?folderName=/Title%2026%20-%20Administrative%20Hearings
https://www.oah.nc.gov/
https://www.ncleg.gov/EnactedLegislation/Statutes/HTML/BySection/Chapter_150B/GS_150B-23.html


Mr. Andrew Ross 

July 8, 2024 

Page 2 of 2 

Included with this permit are Division-approved plans and specifications.  If you need additional 

information concerning this permit, please contact Zachary Mega at (919) 707-3658 or 

zachary.mega@deq.nc.gov. 

Sincerely, 

Richard E. Rogers, Jr., Director 

Division of Water Resources 

cc: Chatham County Health Department (Electronic Copy) 

Raleigh Regional Office, Water Quality Regional Operations Section (Electronic Copy) 

John F. Phillips, PE – Diehl & Phillips, P.A. (Electronic Copy) 

Mark P. Ashness, PE – CE Group, Inc. (Electronic Copy) 

Operator Certification Program (Electronic Copy) 

Laserfiche File (Electronic Copy)  

Digital Permit Archive (Electronic Copy) 

mailto:zachary.mega@deq.nc.gov


 

 

WQ0044604 Version 1.0 Shell Version 230811 Page 1 of 13 

NORTH CAROLINA 

ENVIRONMENTAL MANAGEMENT COMMISSION 

DEPARTMENT OF ENVIRONMENTAL QUALITY 

RALEIGH 

RECLAIMED WATER GENERATION AND DEDICATED UTILIZATION SYSTEM PERMIT 

 

 

Pursuant to the provisions of Article 21 of Chapter 143, General Statutes of North Carolina as amended, 

and other applicable Laws, Rules, and Regulations 

PERMISSION IS HEREBY GRANTED TO 

The Conservancy Real Estate Group, LLC 
Chatham County 

FOR THE 

operation of a 256,169 gallon per day (GPD) reclaimed water generation and dedicated utilization facility 

consisting of the: 

construction and operation of a 240,000 GPD reclaimed water generation system (Phase 1) consisting of: a 

¼ inch mechanical fine screen with a bypass channel to a ¼ inch manual bar rack; a 625 gallon per minute 

(GPM) duplex influent pump station with audible/visual high-water alarms; a flow splitter box; two four-

stage concentric circle treatment plants each consisting of a 36,381 gallon aerated flow equalization basin 

with coarse bubble diffusers and a 2.7 horsepower (hp) submersible mixer, two 35,191 gallon pre-anoxic 

basins each with a 2.7 hp submersible mixer, a 226,225 gallon aeration basin with coarse bubble diffusers 

and two 300 GPM submersible mixed liquor suspended solids (MLSS) recycle pumps (connecting to the 

first pre-anoxic basin), a 71,638 gallon post-anoxic basin with a 2.7 hp submersible mixer, a 2,514 gallon 

re-aeration basin with coarse bubble diffusers, a 44,237 gallon secondary clarifier with a 325 GPM 

return/waste activated sludge (RAS/WAS) airlift pump, a 42,731 gallon aerobic digester with coarse bubble 

diffusers and a 100 GPM sludge supernatant airlift pump; three 895 cubic feet per minute (CFM) blowers 

serving the aeration basins and secondary clarifiers (one per plant and a common spare); three 245 CFM 

blowers serving the aerated flow equalization basins and aerobic digesters (one per plant and a common 

spare); two 135 square foot (ft2) Evoqua Forty-X® Disc Filter units each with a backwash pump and rated 

at 1.85 gallons per minute per square foot (GPM/ft2); a 496 GPM duplex backwash return pump station 

with audible/visual high-water alarms; a 7,619 gallon chlorine contact tank; a continuous online 

turbidimeter; an effluent flow meter; an effluent sampling station; a liquid chlorine feed system (sodium 

hypochlorite) consisting of two 4.44 gallon per hour (GPH) chemical feed pumps and a storage/containment 

area with a 660 gallon capacity; an alkalinity feed system (sodium hydroxide) consisting of two 17.2 GPH 

chemical feed pumps and a 4,050 gallon storage tank; a carbon feed system (Micro-C) consisting of three 

4.44 GPH chemical feed pumps and a storage/containment area with a 330 gallon capacity; a 1.89 million 

gallon (MG) five-day upset pond; a 276 GPM duplex return pump station with audible/visual high-water 

alarms; a 400 kilowatt (kW) automatically activated standby generator; and all associated piping, valves, 

controls, and appurtenances; the 



 

 

WQ0044604 Version 1.0 Shell Version 230811 Page 2 of 13 

construction and operation of a 120,000 GPD (for a total of 360,000 GPD) reclaimed water generation 

system expansion (Phase 2) consisting of: a four-stage concentric circle treatment plant consisting of a 

36,381 gallon aerated flow equalization basin with coarse bubble diffusers and a 2.7 hp submersible mixer, 

two 35,191 gallon pre-anoxic basins each with a 2.7 hp submersible mixer, a 226,225 gallon aeration basin 

with coarse bubble diffusers and two 300 GPM submersible MLSS recycle pumps (connecting to the first 

pre-anoxic basin), a 71,638 gallon post-anoxic basin with a 2.7 hp submersible mixer, a 2,514 gallon re-

aeration basin with coarse bubble diffusers, a 44,237 gallon secondary clarifier with a 325 GPM RAS/WAS 

airlift pump, a 42,731 gallon aerobic digester with coarse bubble diffusers and a 100 GPM sludge 

supernatant airlift pump; a 895 CFM blower serving the aeration basin and secondary clarifier (in addition 

to the Phase 1 common spare); a 245 CFM blower serving the aerated flow equalization basin and aerobic 

digester (in addition to the Phase 1 common spare); and all associated piping, valves, controls; and the 

construction and operation of a 256,169 GPD dedicated utilization system consisting of: a 33.36 MG wet 

weather storage pond; a 1,800 GPM triplex pump station with a 29 GPM jockey pump and audible/visual 

high-water alarms; a weather station with a rain sensor and soil moisture monitoring; a 213.4 acre spray 

irrigation area with 47 fields; and all associated piping, valves, controls, and appurtenances 

to serve The Conservancy at Jordan Lake WWTP, with no discharge of wastes to surface waters, pursuant 

to the application received on July 24, 2023, subsequent additional information received on December 15, 

2023, and April 10, 2024, and in conformity with the Division-approved plans and specifications considered 

a part of this permit. 

This permit is effective from the date of issuance through December 31, 2030, and is subject to the following 

conditions and limitations: 

I. SCHEDULES 

1. Upon completion of construction and prior to operation of this permitted facility, the Permittee shall 

submit an engineering certification from a North Carolina licensed Professional Engineer certifying 

that the permitted facility has been constructed pursuant to G.S. 143-215.1, Administrative Code Title 

15A Subchapter 02U, this permit, and the Division-approved plans and specifications.  For phased and 

partially certified facilities, the Permittee shall retain the responsibility to track further construction 

approved under this permit and shall provide a final engineering certification upon project completion.  

The Permittee shall submit the Engineering Certification via the Non-Discharge online portal.  [15A 

NCAC 02T .0116(a), 02U .0116] 

2. The Permittee shall notify the Raleigh Regional Office, telephone number (919) 791-4200, at least two 

business days in advance of the initial operation of the constructed facilities so that the Division can 

conduct a startup inspection.  [15A NCAC 02T .0108(b)(1)(A), 02U .0108] 

3. Within 60 days of this permit’s effective date, the Permittee shall permanently abandon wells P-08, P-

09, P-11, P-14, P-15, and P-7-2.  The Permittee shall permanently abandon each well pursuant to the 

requirements in 15A NCAC 02C .0113(d).  Within 30 days of abandonment, the Permittee shall submit 

a Well Abandonment Record (Form GW-30) for each permanently abandoned well.  The Permittee 

shall submit the Well Abandonment Records via the Non-Discharge online portal.  [15A NCAC 02C 

.0113(d), 02C .0309, 02T .0108(b)(1)(B), 02U .0108] 

4. Prior to the operation of the reclaimed water generation and dedicated utilization system, the Permittee 

shall install gauges to monitor freeboard levels in the 1.89 MG five-day upset pond and 33.36 MG wet 

weather storage pond.  [15A NCAC 02T .0108(b)(1)(B), 02U .0108, 02U .0401(h)] 

5. Prior to the operation of the reclaimed water generation and dedicated utilization system, the Permittee 

shall submit a final Operation and Maintenance Plan.  The Permittee shall submit the final Operation 

and Maintenance Plan via the Non-Discharge online portal.  [15A NCAC 02T .0108(b)(1)(B), 02U 

.0108, 02U .0801(a)] 

https://www.ncleg.gov/EnactedLegislation/Statutes/HTML/BySection/Chapter_143/GS_143-215.1.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20u/subchapter%20u%20rules.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20u/subchapter%20u%20rules.html
https://edocs.deq.nc.gov/Forms/NonDischarge-Branch-Submittal-Form-Ver2
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20t/15a%20ncac%2002t%20.0116.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20t/15a%20ncac%2002t%20.0116.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20u/15a%20ncac%2002u%20.0116.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20t/15a%20ncac%2002t%20.0108.html
http://reports.oah.state.nc.us/ncac/title%2015a%20-%20environmental%20quality/chapter%2002%20-%20environmental%20management/subchapter%20u/15a%20ncac%2002u%20.0108.html